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SUZHOU XINGJINCHENG PACKAGING MATERIALS CO.,LTD

The following sample(s) and sample information was/were submitted and identified by/on the behalf of

the applicant

R 2 PR HEELEPP

Sample Name Black EPP

=L RE 2020.07.16

Sample Received Date Jul. 16, 2020

b A 1 S 2020.07.16-2020.07.21
Testing Period Jul. 16, 2020 to Jul. 21,2020
R EE R

Test Requested

LI 4 ks ) 5 SR WS

Test Method/Test Result(s)

R
HARZLH Technical Manager

RAE2E FIER, X IRk S (Pb), 4% (Cd), 7Rk (He), 7St

B (Cr(VI)), ZiRECH (PBBs), 2R KMk (PBDEs), <BZK — HIWRMNE (DBP,
BBP, DEHP, DIBP), #L(F), $ (C1), & (Br), (1) BEATII.

As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent
Chromium(Cr(VI)), Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl

Ethers (PBDESs), Phthalates (DBP, BBP, DEHP, DIBP), Fluorine (F), Chlorine (Cl),
Bromine (Br), lodine (I) in the submitted sample(s).

nspection & T

Please refer to the following page(s).
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Reviewed by AN _—
H 1]

2020.07.21
Date

No. R403801618
TLIRA 75 T AR X 76 B 1% 3286
No.3286Chengyang Road, Xiangcheng District, Suzhou,Jiangsu
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iﬁﬂﬂﬁiﬁ Test Method
N NN A 25
MR 5 Tk ﬁjfﬁfj
Test Item(s) Test Method Equipment(s)
i IEC 62321-5:2013 ICP-OES
Lead(Pb)
% IEC 62321-5:2013 ICP-OES
Cadmium(Cd)
7R IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
Mercury(Hg)
N IEC 62321-7-2:2017F1/8{IEC UV-Vis/ICP-OES

Hexavalent Chromium(Cr(VI))

62321-5: 2013 Mk M4k &&=

1IEC 62321-7-2:2017 and/or determination of

Total Chromium by IEC 62321-5:2013

EQTESN IEC 62321-6:2015 GC-MS
Polybrominated Biphenyls(PBBs)
% IR KTk IEC 62321-6:2015 GC-MS
Polybrominated Diphenyl Ethers (PBDEs)
AR H R T IEC 62321-8:2017 GC-MS
Phthalates (DBP, BBP, DEHP, DIBP)
£ SHEN 14582:2016 Ic
Fluorine (F) Refer to EN 14582:2016
& BH#EN 14582:2016 Ic
Chlorine (Cl) Refer to EN 14582:2016
R ZHEN 14582:2016 IC
Bromine (Br) Refer to EN 14582:2016
filt HHEN 14582:2016 IC
Iodine (I) Refer to EN 14582:2016
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T 45 5 Test Result(s)

PRI H Tested Item(s) 452 Result T R MDL

#t Lead(Pb) N.D. 2 mg/kg

% Cadmium(Cd) N.D. 2 mg/kg

7K Mercury(Hg) N.D. 2 mg/kg

NS Hexavalent Chromium(Cr(VI)) N.D. 8 mg/kg

WA H Tested Item(s) 253 Result 755k R MDL

ZIREXZR Polybrominated Biphenyls(PBBs)

—IRECTE Monobromobiphenyl N.D. 5 mg/kg

TR Dibromobiphenyl N.D. 5 mg/kg

= VRELA Tribromobiphenyl N.D. 5 mg/kg

VUYREKZE Tetrabromobiphenyl N.D. 5 mg/kg

TLVRELXAR Pentabromobiphenyl N.D. 5 mg/kg

NIRIER Hexabromobiphenyl N.D. 5 mg/kg

L RBEZE Heptabromobiphenyl N.D. 5 mg/kg

JURELTR Octabromobiphenyl N.D. 5 mg/kg

JUIRELTR Nonabromobiphenyl N.D. 5 mg/kg

+RIEZE Decabromobiphenyl N.D. 5 mg/kg

PRI H Tested Item(s) 452 Result T R MDL

Z IR —ZXBE Polybrominated Diphenyl Ethers (PBDEs)

— R IR Monobromodiphenyl ether N.D. 5 mg/kg

TR T RRE Dibromodiphenyl ether N.D. 5 mg/kg

=R " ZKBf Tribromodiphenyl ether N.D. 5 mg/kg

DU VR — TR ik Tetrabromodiphenyl ether N.D. 5 mg/kg

FR IR Pentabromodiphenyl ether N.D. 5 mg/kg

NIRRT Hexabromodiphenyl ether N.D. 5 mg/kg

LR KM Heptabromodiphenyl ether N.D. 5 mg/kg

JUIR 2K Octabromodiphenyl ether N.D. 5 mg/kg

JUIR K ¥ Nonabromodiphenyl ether N.D. 5 mg/kg

+-R IRk Decabromodiphenyl ether N.D. 5 mg/kg
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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il 45 5 Test Result(s)

TR B Tested Item(s) 253 Result J7 %46 R MDL
48— FFREE Phthalates (DBP, BBP, DEHP, DIBP)

BRI —HER " THE Dibutyl N.D. 50 mg/kg
phthalate(DBP)

CAS#:84-74-2

SRR —HER T 2N 2ENE Butyl benzyl N.D. 50 mg/kg
phthalate(BBP)

CAS#:85-68-7

BRI —HIR — (2-2.%) &g Di- N.D. 50 mg/kg
(2-ethylhexyl) phthalate(DEHP)

CAS#:117-81-7

ARZK —H R — 7T HiE Diisobutyl N.D. 50 mg/kg
phthalate(DIBP)

CAS#:84-69-5

MR H Tested Item(s) 252 Result JIER R MDL
% Fluorine(F) N.D. 10 mg/kg

4 Chlorine(Cl) N.D. 10 mg/kg

ok Bromine(Br) N.D. 10 mg/kg

fll Todine(I) N.D. 10 mg/kg

Bt /AL HR LEREERIIM S
Sample/Part Description Black foam
£iE: XA, @, RHERCTEERR.

N.D. = R ChFI7iEk HER)
-mg/kg =ppm= H I L —

The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.

AREFBRELERERT . HE. SVAHHEEES . SRR EE .

Remark:
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million

R

Note:

The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality control and product development etc.

Hotline:4(

www.cti-cert.com  E-mail:infol

com

Complaint E-mail:complaint@cti-cert.com



CTI
Rl

Test Report

WMEHS  A2200230151101001E 50 HT7TW
Report No.  A2200230151101001E Page 5 of 7

LT FFE Test Process
1. 4 (Pb), #(Cd), % (Cr)
Lead(Pb), Cadmium(Cd), Chromium(Cr)

FrREF& T & 3N
Weigh sample and place it
in a vessel

DA H i)

TH R
:> Add digestion reagent :>

Digest the sample

FH AR AR A
A A7 i AL EE T
] ICP-OES EEEKEA Dry Ashing/ — Resid
A B TR _ﬂ Alkali Fusion/ csicue it i
Anal ' db (,‘:I Make up with Acid Dissolution <:
ayzec oy ioni rater Filtration
ICP-OES deionized water .
Illﬁ;'{_i
Solution
2. 7k (Hg)
Mercury(Hg)
B RE T e 2 o A R A 2 TR0 5 A o 1 R

Weigh sample and place itin a
microwave digestion vessel

::> Add digestion reagent »| Digest sample in microwave

digestion oven

N 7T WUron Rk X/

&M EmN
JyiabEE — it
Jil ICP-OES £ TKER Alkali Fusion/ Residue e
S HiT . Acid Dissolution oI
Mak iath {‘:|
Analyzed by C:l 'a é e - <: Filtration
ICP-OES deionized water .
17
Solution
3. A& (Cr (VD))
Hexavalent Chromium(Cr(VI))
TR T2 5 . »
Weigh sample and place it n ).\ i ﬁiﬁ il — 11
in a vessel Add digestion reagent Digest the sample

MRl

1

B AR pH E

WH, oL
Cool and filter

: ) P
Add test solution Adjust the pH ! alue —
of the solution
8 45k pHL {8 TR
Adjust the pH value Make up with —
of the solution deionized water

i UV-Vis 47 #7
Analyzed by UV-Vis

Hatlina d0N.67R2.277
HAotine4uJ-o/ co-
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4. ZWHEHK (PBBs), %R ZKEK (PBDEs)

Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl Ethers (PBDEs)

WEFMTEET F A 1L 7 A B R RUT
Weigh sample and place — Extracted with —" Concentrate the extract
it in a thimble organic solvent
B GOMS 47 AR e et
— Make up with G— Transfer the extract into a
Analyzed by GC-MS . ,
organic solvent volumetric flask
5. 4B _FEREE (DBP, BBP, DEHP, DIBP)
Phthalates (DBP, BBP, DEHP, DIBP)
WEEMTEEGH FA HLIA 77 3K B TR RER
Weigh sample and place — Extracted with — Concentrate the extract
it in a thimble organic solvent
Make up wit K Transfer the extract into a
— ke up with (— fer tl i
Analyzed by GC-MS . ,
organic solvent volumetric flask
6. ®EFE), (€1, R®Br), (D)
Fluorine (F), Chlorine (Cl), Bromine (Br), Iodine (I)
R T LB A B IR
Weigh and place sample ma |— — Combust the sample in
- P P Fill the bomb with oxygen ' P
sample cup of bomb N oxygen bomb
oy g =1
H IC 4 b FiHAKER HERMERREERA
] Make up with K—]  Transfer the sample solution
Analyzed by IC : . .
ultra-purity water into a volumetric flask
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B an B A

Photo(s) of the sample(s)

SR N T AN i) TELTU ] ERSA
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7 B Statement:

Lo AR & ot AR B B Sl T g 5 0K
This report is considered invalid without approved signature, special seal and the seal on the perforation;

2. REIKRA T AFR ML B LSS B R SR, A N L SR DT, CTIREZ S
B
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided
by the applicant who should be responsible for the authenticity which CTI hasn’t verified;

3. AR AR £ SO 32 R A 5T
The result(s) shown in this report refer(s) only to the sample(s) tested,

4. RECTIRTHFE, A1 EHIAMR S
Without written approval of CTI, this report can’t be reproduced except in full;

5. RIS PRI AR S PN ER E R, PO,
In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

e e e

**% End of report ***
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